OPERATOR'S MANUAL SUPPLEMENT (=5 ORDERING PARTS =)

ILLUSTRATED PARTS LIST % 1) Seek Partis) from your models illustrated diagram, cross over REF# to PART#
7 1) Type PART# into sites [Search Box] at [l}uKartsRus.cum AR L{',‘“T‘_EL[.“U
MODEL NUMBERS
—3) Add all ngeded parts to Shopping Cart | Complete "Checkout"| +/Done!

7010L-01 - Quantum
7010L-09 - Carbide

WARNING: READ ENGINE OWNER'S MANUAL, OPERATOR'S MANUAL, AND ALL SUPPLEMENTS CAREFULLY BEFORE OPERATING
THIS VEHICLE.

BEFORE OPERATING THIS VEHICLE, THE OWNER AND/OR OPERATOR MUST UNDERSTAND THE VEHICLE WAS NOT DESIGNED
OR MANUFACTURED TO MEET SPECIFICATIONS FOR USE ON STREETS, HIGHWAYS, OR THOROUGHFARES AND HAVE READ

AND HAVE AN UNDERSTANDING OF ALL THE INSTRUCTIONS FOR SAFE ASSEMBLY AND OPERATION AS WELL AS THE
INSTRUCTIONS GOVERNING THE ENGINE AND OTHER PORTIONS OF THE VEHICLE.

THIS VEHICLE IS FOR
OFF-ROAD USE ONLY

TABLE OF CONTENTS:

PAGE....... e e DETAIL
2 PN LISTING
3 FRAME ASM
5 ENGINE/SWINGARM ASM
B ELECTRICAL SYSTEM

COMMON SERVICE PART LISTING:

FILTER, FUEL.........ccooeii, 12383
SPARK PLUG.......cccoiiiiie 12431
SCREW, SWIVEL...........coc.... 12347
COVER, FILTERAIR............... 12371
FILTER, AIR ... 12374
SPRING, THROTTLE RET....... 12348
PLUG, OIL DRAIN.......cccenenn, 12378
CAP, FUEL....... e 12424
BELT, DRIVE.........cooi 12346
SPROCKET -12T..... e 13258
CHAIN, UPPER................ S 2434
CHAIN, LOWER..................... .....9517
FUSE, 20AMP........................... 13631

13981R1
Page |


https://gokartsrus.com/
https://gokartsrus.com/contacts

NUMERICAL PARTS LIST - 7010 CARBIDE

PART NOJDESCRIPTION PART NO|DESCRIPTION PART NO{DESCRIPTION
1012 |NUT, 1/2-13 TL ZN 9989 |RETAINER, WASHER 13883-37Z|A ARM LOWER - RH
1031 |KEY, 3/16 SQ X .500 11395 |NUT, M8 X 1.25 WF ZN 13884-37 |ASM, STEER KNUCKLE - LH
1082 |SPACER, 1.00ID X 14G X 438 ZN 11808 |CAP, VINYL 1.5IDX 1.5LG 13885-37 |ASM, STEER KNUCKLE - RH
1119 |SPACER, 5/8ID X .12 ZN 12141 |BOLT, SHOULDER - 1/2 X 1.875 13886-37 |ASM, FRONT BUMPER
1136 |NUT, 5/8-18 CL JAM 12346 |BELT, DRIVE 13914 |BUSHING, STEERING COL
1189 |NUT, 5/16-18 TL ZN 12350 [STUD, 7/16-20 X 4.25 13915 {BUSHING, REAR SWINGARM
1194 |WASHER, 3/4 FLAT 12353 |KEY SWITCH 13925 |ASM, HUB & ROTOR
1263 |NUT, 5/16 HEX WF ZN 12383 |FILTER, FUEL 13929 |ASM, HYD BRAKE SYSTEM
1428 |NUT, 1/2-20 CONE WHEEL ZN 12481 |CAP, DECORATIVE 13930 |CAP, RUBBER HUB NOSE
1449 |BOLT, 3/8-16 X 2.00 HHCS ZN 12496 |WHEEL, STEERING 13931 |ASM, SPEEDOMETER
1846 |BOLT, 1/4-20 X .75 HHCS 12761 |REGULATOR, VOLTAGE 13932 |CAP, RUBBER-1.251D
1848 {BOLT, 1/4-20 X 1.25 HHCS 12783 |BEARING, 3/4I1D X 1.75 OD SR 13935-37 |ASM, REAR SWINGARM
1854 |WASHER, #14 FLAT 13252 |BOLT, 3/8-16 X 5.00 HHCS 13943-2 [WDMT, TAV CHASSIS
1865 |BOLT, 1/4-20 X 1.75 13258 [SPROCKET, 12T 420CHAIN 13944-2 [WDMT, REV CHASSIS
2383 |BOLT, 5/16-18 X 2.50 ZN 13298 |AXLE, 1" HEX 13949-2 {COVER, ENGINE
2385 |BOLT, 3/8-16 X 4.00 HHCS 13299 |BEARING, 1"HEX 13950-2 |PLATE, GUARD MOUNT
2434 |CHAIN, 420 X 70 W ML 13300 |FLANGE, BEARING ZN 13951 |ASM, PLANETARY REVERSE
2449 |NUT, TINNERMAN 13301 {HUB, SPROCKET 1" HEX 13952 |SHAFT, SPLINED REVERSE
2467 |WASHER, 7/16 SL 13302 [HUB, 1" HEX W/STUDS 13953 |CABLE, REVERSE
2468 |WASHER, PILOT 13303 |HUB, BRAKE 1" HEX 13954 |SHIFTER, REVERSE
2470 |CAMROLLER 13324 |BATTERY 13955 |GUARD, BOTTOM
2471 |SPRING CLIP 13331 |BOLT, M8 X 1.25 X 12.00 HHCS 13962 |SPANNER, 3/4ID X 5.00
2472 |SPRING, EXTENSION 13344-16 |]SPACER - 1.25ID X 12G X 5.00L 13963 |SPANNER, 5/8ID X 8.375
2474 IGUIDE BUSHING 13382 |SPROCKET, 25T 420CHAIN 13964 |ENGINE, EX27 ROB OHC/W REG
2475 |COMPRESSION SPRING 13522 |FAN, IMPELLER 13973 |HARNESS, MAIN
2594 |PULLEY, DRIVER SERIES 40 13783 |BOLT, 1/4-20 TRUSS HEAD 13974 |HARNESS, LIGHTING
2651 |FUEL LINE 13802 |BOLT, 3/8-16 X 1.75 BHCS 13975-2 |LINK, BRAKE
3403 |KEY, 3/165Q X 2.00 13803 |{BOLT, 3/8-16 X 2.00 BHCS 13976-2 |BRACKET, FENDER - RH
4365 |SPRING, EXTENSION 13804 |BOLT, 3/8-16 X 2.25 BHCS 13977-2 |BRACKET, FENDER - LH
5090 |BEARING, 5/8ID X 1.38 OD SR 13809 |[BOLT, SHOULDER - 1/2-13 X 6.00 13979 |NUT, M10 X 1.25 WF ZN
5607 |CLAMP, FUEL LINE 13810 |BOLT, SHOULDER - 1/2-13 X 3.00 13883 |CLIP, ERING
6701 |BOLT, 5/16-18 X 1.25 SHCS 13811 |BOLT, 7/16-14 X 2.00 ZN 14043 [SCREW, #8 X .50 SHT MTL ZN
6748 |(CABLE, THROTTLE 13812 [NUT, 7/16-14 TL ZN 14060 |GUARD, TOP
6818 |JACKSHAFT, 5/8 X 15.50 13815 {SHOCK ABSORBER - 17.00 C1010 [ROTOR
8118 |CABLE, CHOKE 13816 |WH ASM - 20X11-8 TR WOLF RH G0725 |LOOM
8227 [NUT, TINNERMAN 13817 |WH ASM - 20X11-8 TR WOLF LH G1300 |LOOM
8402 INUT, 7/16-20 TL HEX 13818 |WH ASM - 19X7-8 TRAIL WOLF RH
8604 |NUT, 7/16-20 UNF 13819 |WH ASM - 19X7-8 TRAIL WOLF LH
8664 |PULLEY, DRIVEN SERIES 40 13821-37 |ASM, FUEL TANK
8778 |HARNESS, LAP BELT 13822 |SHAFT, UNIV STEERING [Non Illustrated items
9008 |{BOLT, 1/4-20 X .500 HHWF 13827 |FENDER, FRONT Torque Converter Driven Components
9022 |WASHER, 1/2 FLAT 13828 |[SEAT, BUCKET WITH SLIDES 2477 |RETAINING RING
9030 |LOCKWASHER - 5/16 13831 |ASM, LIGHT W/TAB 2478 |THRUST WASHER
9057 |NUT, 1/4-20 TL ZN 13833 |DASH PANEL - 7150 2480 |TORSION SPRING
9060 |WASHER, 5/16 FLAT 13834 |AIR SCOOP 2483 |SPACER
9085 |NUT, 3/8-16 TL ZN 13846-37 |SHAFT, STEERING 2516 |BUTTON INSERT
9091 |[WASHER, 3/8 FLAT 13847 |ASM, RACK & PINION Torque Converter Driver Components
9099 |BOLT, 3/8-16 X 1.00 HHCS ZN 13848-37 |[HOOD, STEEL - RED WAGON 2470 |CAM ROLLER
9101 |BOLT, 5/16-24 X .500 HHCS NL ZN 13860 |BALL JOINT 2471 |SPRING CLIP
9125 |WASHER, 3/8 FLAT 13862 |NUT, SLOTTED HEX 9/16-18 2472 |EXTENSION SPRING
9162 INUT, 3/4-10 TL ZN 13865 |WASHER, 9/16 X .12 FLAT 2474 |GUIDE BUSHING
9176 |BOLT, 5/16-18 X 1.00 HHCS 13866 |PIN, COTTER - 1/16 2475 |COMPRESSION SPRING
9188 |BOLT, 1/2-13 X 1.50 13871 |CAP, FUEL Miscellaneous
9192 INUT, 3/8-16 WF 13877-44 |ASM, B PILLAR 13973 |HARNESS, MAIN WIRING
9338 |SPROCKET, 60T 420CHAIN 13878-44 |ASM, OH BRUSH BAR 13794 |HARNESS, LIGHTING
9430 |BATT HOLD DOWN ROD 13879-44 |ASM, REAR RACK 12761 [VOLTAGE REGULATOR
9468 [NUT, 10-32 WING NL 13880-44 |FRAME - MIN BRONZE 3610 |CABLE, BATTERY (BLACK)
9517 |CHAIN, 420 X 76 W ML 13881-37Z|A ARM LOWER - LH 12351 JCABLE, BATTERY (RED)

9642-2 |BAR, BATTERY CLAMP 13882-37Z|A ARM UPPER 13631 |FUSE, 20AMP

13981R1
Page 2




13783
13833

13880—44

1384837 13810

9091
9085

12496

1865
R 12481

w 9030
13331

FRONT BRAKE CALIPER MOUNT

9085
13882~37Z
13809
1189

13929

13819 LH
13818 RH

13979

13881377 LH
13883~37Z RH
13811

13860

13886-37

BUMPER MOUNTING DETAIL

13981R!1
7010 — FRAME ASSEMBLY Page 3



13804
1387844

1387744

8085

13827

13977-2 LH
13976—2 RH

1846

1
1
1

13803

N
I %

5607-X

2651
12383

13981R1
Page 4

7010 — FRAME ASSEMBLY



///~13815

13812
1383537
9642-2

9468
13324

9430
1854
9057 -
13915
13817 LH
13816 RH
13955

@ 1428

13344~ 16 ss 8162
60725

1848 —__ 1'12761 12346

2383
13949-2 ~___

8227
9060
8101

139442

9125

139502

/7010

9030
- 13331

1449

13981R1
Page 5

ENGINE /SWINGARM ASSEMBLY



INIONT HOMd (HOLIMS JOIS) 3uIM OLSNOVA

3amsa

PR
MOTIZA/MOVI8

¥ILINO03IIS
N il
(2D 03y [ NMOYB
\{J \V 13355 2
il
z
L
HOLMS
H8N
1HONAV3EH 1HONQV3H W
—L
~ i
2/ HOLIMS
_ ¢ Jo1S @y
T —————
378
ROTEA
T NEaus YANY
[EEEE)
L/
Az Ny MOTI3L
Au3Llve — 3M8
1 | [EIN
g SIovia
10Z8Nd ¥3CIOH
+ 1E9EINd ~ FONv0
3504 30V18
AV 02 o
ACTIA/ NOVIE { HOSN3S
HOVI8 \ YIISN0Q33dS
N3Zu0
034
1 | 3UHM/03Y M3VI8
10Z8Nd_ ¥3T10H poTizs
Yo N33HD/T3A
3snd 30v18
dv 02

HILAVIS

3NION3 WO INdINO 02

19LZINd

(10—-106124~L4Z Nd NIBOY 43)

HOLVINIIY
3OVIN0A

13881R1
Page 6

ELECTRICAL

/010





